
 

 

 

Australia Pacific LNG Project 
Volume 5: Attachments 
Attachment 20: Marine Ecology Technical Report – 
LNG Facility 



Volume 5: Attachments 
Attachment 20: Marine Ecology Technical Report – LNG Facility 

Australia Pacific LNG Project EIS March 2010 Page ii 

 

 

 

Disclaimer

This report has been prepared on behalf of and for the exclusive use of Australia 
Pacific LNG Pty Limited, and is subject to and issued in accordance with the 
agreement between Australia Pacific LNG Pty Limited and WorleyParsons 
Services Pty Ltd.  WorleyParsons Services Pty Ltd accepts no liability or 
responsibility whatsoever for it in respect of any use of or reliance upon this report 
by any third party. 
[...]
approach to lighting that is consistent with minimising impacts on nesting marine turtles is adopted. No 
single solution, but rather a combination of solutions is necessary to mitigate light impacts on marine 
turtle nesting while allowing for safe and efficient construction and operation of coastal infrastructure. 
Both Witherington and Martin (1996) and Pendoley (2005) identify a suite of approaches that are 
applicable for this project to mitigating light impacts while maintaining a safe workplace. The 
approaches include the following:  

� Physically shielding the lights and directing the lights onto work areas 

� Lowering the height of lights 

� Reducing the amount of reflective surfaces through the use of matt paints on surfaces where 
possible, and 

� Use of motion detecting sensors and light timers.  



Volume 5: Attachments 
Attachment 20: Marine Ecology Technical Report – LNG Facility 

Australia Pacific LNG Project EIS March 2010 Page 43 

Using long wavelength red, orange or yellow lights and avoiding short wave length white lights is 
considered effective at mitigating lighting impacts on nesting loggerhead turtles, but is not proven to 
be effective at mitigating impacts on flatback turtles and as such should not specifically be employed 
to mitigate the risk to flatback turtles. While these measure reduce the likelihood of lighting impacts on 
nesting adult and hatchling flatback turtles, the overall risk level remains at medium (“major” 
consequence rating but “highly unlikely” ’likelihood rating).   

3.5 Fishing access 

3.5.1 Impact assessment 

With an influx of employees to the region for the project, the number of potential recreational anglers 
in the region will also increase. Approximately 45% of residents in the Fitzroy statistical division go 
recreational fishing at least once per year (Henry and Lyle 2003).   

For safety reasons, the construction and operation of the proposed LNG Facility will result in a loss of 
fishing access to both commercial and recreational fisheries. Further, for the commercial net fishery, 
the provisions of the Fisheries Regulations 2008 create an exclusion zone to mesh nets of 200m 
around any wharf or jetty.  

Although not quantified, the area around the proposed LNG Facility is utilised by recreational anglers 
and to a lesser degree by commercial mud crabbers and net fisheries. It is not considered however, to 
be a prime location for any of these fishing activities. While commercial beam trawling is also licensed 
to operate within the Port Curtis region, available information suggests that the level of fishing effort 
throughout the region is low.  

3.5.2 Mitigation and offsets 

Australia Pacific LNG has shown through the stakeholder engagement process to date that it is 
committed to working with fishing stakeholders to minimise loss of fishing access. A number of options 
to offset loss of fishing access have been investigated, and these options have been considered in 
combination with those for addressing habitat loss. Australia Pacific LNG has consulted widely with 
fishing stakeholders to attempt to offset loss of fishing access. As well as further investigation of 
inshore artificial reef opportunities, it is recommended that Australia Pacific LNG consider providing 
support for the ongoing fish stocking activities at Awoonga Dam. It is also recommended that Australia 
Pacific LNG continue to consult with recreational fishing groups in the Gladstone region and relevant 
agencies to further investigate opportunities for recreational fishing offsets. 

For possible loss of commercial fishing access, it is recommended that Australia Pacific LNG 
continues to consult with agencies and the industry on offset options. 

3.6 Plankton entrainment 

3.6.1 Impact assessment 

Intake of saltwater for the desalination plant may result in the entrainment and mortality of plankton 
including fish and crustacean larvae of species of commercial and recreational significance. Some 
planktonic individuals may use their limited mobility and avoid the intake currents. The mortality of 
plankton entrained will be 100%.  



Volume 5: Attachments 
Attachment 20: Marine Ecology Technical Report – LNG Facility 

Australia Pacific LNG Project EIS March 2010 Page 44 

It is not currently possible to predict the quantities of plankton entrained or the impact of the 
entrainment on the structure of assemblages in Port Curtis. However, given the volume of water likely 
to be entrained relative to the volume of Port Curtis and the high level of natural mortality among 
planktonic organisms, overall the impact is categorised as a “Medium” inherent risk.  

3.6.2 Mitigation and monitoring 

Overall strategies to reduce water demand and collect and use stormwater will reduce (but not 
remove) the overall need for desalinated water, and hence will reduce the volume of plankton that will 
be entrained. It is recommended that the intake is appropriately screened to prevent the intake of 
larger animals and the intake rate be as low as practical. It is not possible however to prevent the 
intake of all plankton. It is recommended that the intake of plankton is considered when designing the 
position of the seawater intake within the water column.  

3.7 Desalination discharge 

Water demand for the Australia Pacific LNG Facility during operations is primarily driven by the 
continuous demand for demineralised water required for the Acid Gas Removal Unit (AGRU).  Potable 
water during construction and operation is also required. This water will be supplied through the 
operation of a seawater desalination plant which will process seawater sourced directly offshore of the 
LNG facility. Estimated water demand during construction and operation are shown in Table 3.2 and 
Table 3.3 respectively.  

Table 3.2  Water demand during construction period 

Requirement Volume or rate 

Hydrotest Water (Note 1) 160,000 m3 

LNG Plant Concrete Work (Note 2) 40,000 m3 

Site preparation/dust control 6,000 m3 

Potable water (Note 3) 650,000 m3 

Potable water demand rate (Note 3) Varies from 1 to 35 m3/hr over construction period 
Note 1:Based on largest tank and re-using water to test other tanks. 
Note 2:Based on 0.214 m3 water per m3 of concrete. 
Note 3:Based on peak manpower loading of 2,500 over 40 months and potable water demand of 0.284 m3/person/day 
excluding hydrotest water.



Volume 5: Attachments 
Attachment 20: Marine Ecology Technical Report – LNG Facility 

Australia Pacific LNG Project EIS March 2010 Page 45 

Table 3.3  Water demand during operations 

Requirement 2 LNG Trains m3/h 4 LNG Trains m3/h 

Treated Water Demand  0.8 1.6 

Potable Water Demand (Note 1, 2, 
3, and 4)  

8.33 13.33 

Laboratory Usage  1.2 2.4 

Clinical Usage  1.0 2.0 

Demineralised Water (Note 5)  13.34 26.7 

Safety Showers  3.0 6.0 

Fire Water Flush Demand (Note 6)  0.8 1.6 

Total Water Demand  28.53 53.6 

Add 20% Margin  5.71 10.7 

Recommended Freshwater 
Demand  

34.24 64.3 

Total Seawater Intake to the Plant 
(Note 7) 

85.6 160.8 

Note 1: Based on per capita daily flow rate of 0.20 m3. 
Note 2: 9.0 MTPA (2 Trains) requires 250 people in the plant daily. 
Note 3: 18 MTPA (4 Trains) requires 400 people in the plant daily. 
Note 4: Potable water demands are based on a peaking factor of 4.0. 
Note 5: Demineralised water generation involves additional brackish water from desalination 
(BWRO) and Electrodeionisation (EDI) steps with an overall water recovery rate of 60%. 
Note 6: Water demand for routine firewater testing are based on 30 monitors tested per train monthly for  
5 minutes @ 114 m3/ hr. 
Note 7: Seawater desalinaiton with the pretreatment system overall recovery rate is assumed 40%. 

The below assessment considers the operational case (higher volume).  Discharge scenarios and 
impacts on coastal processes are considered for both construction and operation in Attachment 12 
which provides further details. 

Desalination plants typically produce a hyper-saline brine (highly concentrated salty water) waste-
stream, containing seawater constituents at around double their normal concentrations.  Additionally, 
the waste-stream also contains small amounts of additives used for treatment and cleaning during the 
desalination process. Operation of the Australia Pacific LNG desalination plant will produce a brine 
waste-stream to be discharged into Port Curtis, at a rate of up to 130m3/hr. This represents a 
maximum case which exceeds the brine discharge rate for the water demand summarised in Table 3-
3. The likely end-of-pipe concentrations of brine stream constituents are provided in Table 3.4.  



Volume 5: Attachments 
Attachment 20: Marine Ecology Technical Report – LNG Facility 

Australia Pacific LNG Project EIS March 2010 Page 46 

Table 3.4  Likely end-of-pipe concentrations of brine stream constituents from the proposed 
Australia Pacific LNG desalination plant at Port Curtis. 

Characteristic Estimated discharge value 

pH 6.0 – 8.0 

TSS (mg/L) 20 – 40 

Calcium (Ca) (mg/L)* 600 – 750 

Magnesium (Mg) (mg/L)* 2,000 – 2,500 

Potassium (K) (mg/L)* 600 – 800 

Sodium (Na) (mg/L)* 19,000 – 22,000 

Chloride (Cl) (mg/L)* 30,000 – 33,000 

Flouride (F) (mg/L) 1.5 – 3 

Sulfate (as SO4) (mg/L)* 4,000 – 6,000 

Strontium (Sr) (mg/L)* 15 – 25 

Chlorine (Cl) (mg/L) <1 mg/L 

Anti-scalant (mg/L) 8 

Flocculent (mg/L) 5 

Polymer (mg/L) 1 

Silicon Dioxide (mg/L) 1 – 2 

BOD5 (mg/L) 5 – 10 

* Natural irons present in seawater – refer to http://www.seafriends.org.nz/oceano/seawater.htm and 

http://www.answers.com/topic/ocean-water, as is chloride. 

The desalination process creates a brine discharge with seawater constituents at roughly double their 
normal concentrations and also introduces small amounts of additives used for treatment and cleaning 
during the process which have environmental impacts. As a consequence of the increased salinity, the 
brine discharge tends to be negatively buoyant and will tend to sink to the seabed under calm 
conditions. The Australia Pacific LNG desalination plant will use a variety of chemicals for cleaning 
and fouling management, coagulation of solids from wastewater, potabilisation of the drinking water 
and for control of microbiological fouling of membranes.  Some of these chemicals, or chemical by-
products derived from the chemicals used, will be discharged with the concentrated seawater.  

A summary of likely chemical additives proposed for use in the Australia Pacific LNG desalination 
plant are shown in Table 3.5.  It should be noted that the chlorine in the form of sodium hypochlorite 
will be dosed intermittently in the intake to control marine growth.  A typical concentration for dosing 
with sodium hypochlorite at the seawater intake varies from 4 to 10mg/L. It has also been assumed 
that sodium bisulphite will be used to chemically reduce the sodium hypochlorite in the intake water, 
prior to membrane filtration.



Volume 5: Attachments 
Attachment 20: Marine Ecology Technical Report – LNG Facility 

Australia Pacific LNG Project EIS March 2010 Page 47 

Table 3.5  Chemical additives used in the desalination process 

Stage in 
process 

Additive  Process Purpose Treatment method 

Intake Sodium hypochlorite 

(4-10 mg/L) 

 

Intermittent 
chlorination for 
shock dosing at 
the intake 

Prevent marine 
growth in 
pipelines. 

Total residual oxidant 
concentration (1) increased by 
4-10 mg/L during intermittent 
shock chlorination periods at 
the intake; reduced to zero 
prior to discharge to ocean 
by the addition of sodium 
bisulphite. 

Prior to Pre-
treatment 

Sodium bisulphite 
typically dosed at 
200% of 
stoichiometric 
demand 

Dechlorination Remove chlorine 
prior to 
desalination 
membranes 

The bisulphite will chemically 
reduce the sodium 
hypochlorite.   Excess 
bisulphite will remove some 
oxygen from the seawater. 

Polymer 
(Polyelectrolyte Pre-
treatment) 

 

Pre-treatment of 
the desalination 
feedwater 

Removal of 
particulate 
matter 

Polyelectrolytes are soluble 
in water and quickly and 
irreversibly bind to naturally 
occurring dissolved organic 
carbon and particulate 
material. 

Pre-treatment 

Sulphuric acid and  

Citric acid 

Chemical cleaning 
of desalination 
membranes 

To clean 
membranes and 
restore filtration 
performance 

Sulphuric and citric acid is 
used to remove calcium 
carbonate and iron deposits 
from the membranes during 
periodic cleaning sequences. 

Desalination Anti-scalant Anti-scaling 
dosing of 
desalination feed 

Prevents 
formation of 
membrane 
scaling 

Anti-scalants are added to 
the feedwater after pre-
treatment and prior to 
entering the desalination 
process. 

(1) Total residual oxidant refers to Cl2, HOCl, HOBr, hypochlorite ion (OCl-) and hypobromite ion (OBr-) in equilibrium. 

Seawater will be drawn into the plant through an open intake to the intake pipeline and then to the 
seawater intake pump station.  The intake system is subject to fouling by marine organisms which 
have the potential to restrict the intake flow rate.  In order to control the level of fouling within the 
intake system, sodium hypochlorite solution will be intermittently dosed into the intake structure during 
plant operation.  The dosing period is usually in the order of 60 minutes which results in a residual 
chlorine concentration of between four and ten mg/L.  It is envisaged that this operation will be 
performed at weekly intervals. The sodium hypochlorite will be neutralised by the addition of sodium 
bisulphite solution with in the desalination process. The chlorination and subsequent neutralisation 
processes will marginally increase the sodium, chloride and sulphate ions concentration in the 
seawater feed to the desaliation plant. The process incorporates a very comprehensive control and 
monitoring system to ensure that no chlorine is present at the membranes. 



Volume 5: Attachments 
Attachment 20: Marine Ecology Technical Report – LNG Facility 

Australia Pacific LNG Project EIS March 2010 Page 48 

The desalination system requires continuous addition of an anti-scalant. The anti-scalant is likely to be 
either phosphonic or carboxylic-rich polymers.  The polymer will be rejected by the membrane and will 
be discharged in the brine stream to the ocean. The membranes will require periodic chemical 
cleaning at a rate of about twice per year.  The cleaning solution will likely be an alkaline detergent 
that typically contains 500 mg/L of sodium hydroxide and between 250 mg/L and 500 mg/L of 
detergent. 

Lime, carbon dioxide, chlorine (gas) and fluorosilicic acid are traditionally used in the potabilisation 
process.  None of these chemical additions however, are usually discharged with the brine. 
Considering the end of pipe concentrations highlighted in Table 3.4, Table 3.6 presents the likely 
concentrations of desalination brine discharge components present in the receiving environment, 
following a dilution of 1:50, at a distance of 27m from the diffuser arrangement. 

Table 3.6  Likely concentrations of desalination discharge components following a dilution of 
1:50. 

Characteristic Estimated Discharge 
Value

Likely concentration at 
1:50 Dilution 

pH 6.0 – 8.0 7.0 – 8.0 

TSS (mg/L) 20 – 40 N.A 

Calcium (Ca) (mg/L)* 600 – 750 12 – 15 

Magnesium (Mg) (mg/L)* 2000 – 2500 40 – 50 

Potassium (K) (mg/L)* 600 – 800 12 – 16 

Sodium (Na) (mg/L)* 19000 – 22000 380 – 440 

Chloride (Cl) (mg/L)* 30,000 – 33,000 600-660 

Flouride (F) (mg/L) 1.5 – 3 0.03 – 0.06 

Sulfate (as SO4) (mg/L)* 4000 – 6000 80 – 120 

Strontium (Sr) (mg/L)* 15 – 25 0.3 – 0.5 

Chlorine (Cl-) (mg/L) 2000 – 5000 40 – 100 

Anti-scalant (mg/L) 8 0.16 

Flocculent (mg/L) 5 0.1 

Polymer (mg/L) 1 0.02 

Silicon Dioxide (mg/L) 1 – 2 0.02 – 0.04 

BOD5 (mg/L) 5 – 10 N.D 

* Natural irons present in seawater – refer to http://www.seafriends.org.nz/oceano/seawater.htm and 

http://www.answers.com/topic/ocean-water, as is chloride. 

3.7.1 Impact Assessment 

An impact assessment was carried out on the individual chemical additives, or their degradation 
products formed during the desalination process, that are likely to be in the brine stream discharged to 



Volume 5: Attachments 
Attachment 20: Marine Ecology Technical Report – LNG Facility 

Australia Pacific LNG Project EIS March 2010 Page 49 

the receiving environment.  The effects of salinity, which is usually the main constituent of a brine 
discharge that has an effect on laboratory reared marine species, was also examined. Salinity is 
defined as a physico-chemical characteristic and not a toxicant in the Australian and New Zealand 
Guidelines for Fresh and Marine Water Quality (ANZECC and ARMCANZ, 2000).   

An assessment of the potential biological effects on the receiving environment from discharge of brine 
concentrate was developed from findings from an ecotoxicology literature review and relevant material 
safety data sheets.  Ecotoxicology data are generally not available for organisms indigenous to waters 
surrounding the proposed diffuser outlet at Port Curtis.  Therefore, data from the international 
literature, on both marine and (to a lesser extent) freshwater species were examined, as well as some 
data on native Australian species.  For the purpose of this assessment, the anti-scalant assessed was 
a phosphonic polymer, which is the most widely used anti-scalent in desalination plants around 
Australia.  The toxicity information reported in Table 3.7 relates to the parent chemical unless 
otherwise stated. 



Vo
lu

m
e 

5:
 A

tta
ch

m
en

ts
 

A
tta

ch
m

en
t 2

0:
 M

ar
in

e 
Ec

ol
og

y 
Te

ch
ni

ca
l R

ep
or

t –
 L

N
G

 F
ac

ili
ty

 

Ta
bl

e 
3.

7 
 E

co
to

xi
co

lo
gy

 li
te

ra
tu

re
 re

vi
ew

 fo
r c

he
m

ic
al

 a
dd

iti
ve

s 
id

en
tif

ie
d 

in
 th

e 
de

sa
lin

at
io

n 
w

as
te

 s
tr

ea
m

 

C
he

m
ic

al
 a

dd
iti

ve
 

D
eg

ra
da

tio
n 

pr
od

uc
t 

To
xi

ci
ty

 
U

se
/e

nv
iro

nm
en

ta
l f

at
e 

S
od

iu
m

 h
yp

oc
hl

or
ite

 

 

To
ta

l R
es

id
ua

l O
xi

da
nt

 

 

M
ar

in
e 

fis
h:

 2
 s

pp
, 4

8�
96

 h
 L

C
50

 1
28

�2
50

 �
g/

L 
(2

�8
 h

/d
ay

 
in

te
rm

itt
en

t t
o 

co
nt

in
uo

us
 d

os
in

g)
.  

C
hr

on
ic

 N
O

E
C

 (7
 d

 
gr

ow
th

), 
M

en
id

ia
 b

er
yl

lin
a,

 8
7�

18
6 

�g
/L

.(1
) 

M
ar

in
e 

cr
us

ta
ce

an
: 1

 s
p,

 M
ys

id
io

ps
is

 b
ah

ia
, 9

6-
h 

LC
50

, 
73

�2
68

 �
g/

L 
(2

�8
 h

/d
ay

 in
te

rm
itt

en
t t

o 
co

nt
in

uo
us

 d
os

in
g)

.  
C

hr
on

ic
 N

O
E

C
 (7

 d
 re

pr
od

uc
tio

n)
, M

. b
ah

ia
, 2

0�
87

 �
g/

L.
(1

) 

Fr
es

hw
at

er
 c

ru
st

ac
ea

n:
 F

re
sh

w
at

er
 c

ru
st

ac
ea

ns
: 3

 s
pe

ci
es

 
of

 c
la

do
ce

ra
ns

, 2
4�

48
 h

 L
C

50
, 1

2�
16

0 
�g

/L
. T

w
o 

48
-h

 
LC

50
 v

al
ue

s 
w

er
e 

5 
an

d 
6 

�g
/L

, m
ea

su
re

d 
un

de
r 

co
nt

in
uo

us
 fl

ow
 o

f t
es

t s
ol

ut
io

n.
 C

hr
on

ic
 N

O
E

C
, 1

0 
d 

im
m

ob
ili

sa
tio

n 
C

er
io

da
ph

ni
a 

du
bi

a,
 4

8 
�g

/L
 (s

am
e 

as
 a

cu
te

 
fig

ur
es

). 
(1

) 

M
ar

in
e 

gr
ow

th
 c

on
tro

l. 
 

To
ta

l r
es

id
ua

l o
xi

da
nt

 re
fe

rs
 to

 C
l2

, H
O

C
l, 

H
O

B
r, 

hy
po

ch
lo

rit
e 

io
n 

O
C

l- 
an

d 
hy

po
br

om
ite

 
(O

B
r-)

 in
 e

qu
ilib

riu
m

. T
he

 re
la

tiv
e 

am
ou

nt
s 

of
 

th
e 

di
ffe

re
nt

 fo
rm

s 
in

 e
qu

ilib
riu

m
 a

re
 g

ov
er

ne
d 

by
 p

H
, t

em
pe

ra
tu

re
 a

nd
 io

ni
c 

st
re

ng
th

(1
) 

 

P
ol

ym
er

 fl
oc

cu
la

nt
s 

 

R
em

ai
ns

 a
s 

po
ly

m
er

 

(p
ol

yq
ua

te
rn

ar
y 

am
in

es
) 

 

Fl
oc

cu
la

nt
s 

ap
pe

ar
 to

 a
ct

 m
ai

nl
y 

by
 a

cu
te

 to
xi

ci
ty

, p
ro

ba
bl

y 
by

 p
hy

si
ca

l b
lo

ck
in

g 
an

d 
m

uc
ou

s 
pr

od
uc

tio
n 

of
 g

ill 
tis

su
e 

an
d 

ad
so

rp
tio

n 
by

 s
m

al
l i

nv
er

te
br

at
es

. (
1)

 

To
xi

ci
ty

 re
su